£

and Public Health

International Journal of
Environmental Research

Review

Wastewater Valorization: Practice around the World at Pilot-

and Full-Scale

Anouk F. Duque 12

check for

updates
Citation: Duque, A.F,; Campo, R;
Val del Rio, A.; Amorim, C.L.
Wastewater Valorization: Practice
around the World at Pilot- and
Full-Scale. Int. J. Environ. Res. Public
Health 2021, 18, 9466. https://
doi.org/10.3390/ijerph18189466

Academic Editor: Paul B. Tchounwou

Received: 13 August 2021
Accepted: 3 September 2021
Published: 8 September 2021

Publisher’s Note: MDPI stays neutral
with regard to jurisdictional claims in
published maps and institutional affil-

iations.

Copyright: © 2021 by the authors.
[...]
for the building sector, and proteins and enzymes [6-9] that will not be included in this
review paper.

WWTP
‘;" Sludge ‘1‘ "/ Water |
| line line
Resources \
Water PHA VEA EPS Biomass | ufents/ g ey
Fertilizers

Figure 1. General overview of the review article: from wastewater to resource.



Int. J. Environ. Res. Public Health 2021, 18, 9466 3 of 28

The treatment of wastewater by traditional (activated sludge) or novel technologies
(such as biofilm systems such as granular sludge) based on the use of biological processes
is often preferred/adopted because of their cheaper operational expenditures (i.e., no
chemicals required) and their lower environmental impact in comparison to physico-
chemical processes. For this reason, the recovery of valuable products in biological-based
processes can be made directly from the sewage (water line) or indirectly from the waste
sludge that is produced (sludge line). Based on the information collected in the literature
for the target recovered products, a comparative analysis between the routes applied to the
water and sludge lines is provided (Figure 2). The feasibility of the technologies applied at
a larger scale to recover added-value products differs between the water and sludge lines
(Figure 2). Usually, it seems to be preferable to concentrate in the sludge the organic (i.e.,
VFA, PHA, EPS) and the inorganic (i.e., nutrients) compounds present in the wastewater to
then obtain the biomaterials and nutrient-enriched streams from that sludge.

Water line Sludge line

Water Ooo O

Biomass o o 0 o 0 O

Nutrients/fertilizers o o o o o

Energy o o o 0 o

VFA oo OOO

PHA +) o0

EPS n.r. O o

n.r. — not reported

Figure 2. Summary of the resources recovered from wastewater reviewed in this study, with indication of the relative

abundance of routes applied to the water and sludge lines.

2. Water

The difference between water availability and water demand has caused water stress
in different regions around the world, especially in those areas where water is scarce. For
this reason, the recovery of water after its use is of extreme importance (water reclamation).
Treated wastewater is one of the most available water resources that is constantly being
produced and, its use for certain activities can considerably reduce the consumption of
potable water. Reclaimed water can be used for various purposes including agriculture
(irrigation), industrial processes, or even as drinking water after the application of a proper
treatment chain (tertiary treatments, advanced oxidation process, ultrafiltration, reverse
osmosis, etc.) in order to avoid the presence of pathogens. However, the most common
use is for irrigation because of the stringent limits imposed for the other uses and the high
volumes of water needed for this activity. In fact, according to the Food and Agriculture
Organization of the United Nations (FAO), agriculture accounts for approximately 70%
of all of the water withdrawn from natural water resources, which is much higher than
the amount observed for other sectors (20% industrial and 10% municipal) [10]. Therefore,
even if all of the industrially and municipally consumed water was reused, it would only
cover approximately 43% of the amount needed for agriculture. For this reason, the reuse
of wastewater for drinking water or industrial applications is not as cost effective as it is
for irrigation. However, in the review of Ofori and colleagues [11], the inconveniences of



Int. J. Environ. Res. Public Health 2021, 18, 9466 4 of 28

wastewater reuse for irrigation are analyzed and highlight, for example, the impacts on the
soil (pH and salinity changes, heavy metals accumulation, etc.), public health problems
related to the presence of potential pathogens, and the presence of emerging contaminants
such as microplastics, antibiotic resistant genes, and antibiotic resistant bacteria.

The greatest obstacles for wastewater reuse are related to technical (because it is
more complicated to treat wastewater than it is to catch water from natural resources),
economical (because wastewater treatment is normally expensive), social (because it is
perceived as being more risky than beneficial), and political (because, for example, of
the trade barriers for food products grown with reused water) issues [12]. Despite these
obstacles, some successful examples of municipal and industrial wastewater reuse can be
found around the world, which can serve to encourage new initiatives, especially in those
regions where water scarcity will be a problem in the future.

2.1. Municipal Wastewater Reuse

One of the most encouraging processes for wastewater reuse was the pioneering
program launched in 1968 in the city of Windhoek, in Namibia, which is the first city in
the world to recycle wastewater for drinking water purposes [13]. In this city, the lack of
water resources nearby, the low rate of rainfall (approximately 360 mm/year), the high
rate of evaporation (ca. 3700 mm/year), and the continuous population growth (around
5% year) have forced the acceptance of alternative water sources, such as reclaimed water.
Throughout the years, in order to meet the water demands due to the growing population,
the city has been continuously adopting alternative strategies to increase the existing
supply sources [13].

Israel is one of the countries with the highest water scarcity in the world. Currently, to
alleviate this situation, desalination systems are used but, the use of reclaimed water has
also emerged as an alternative source, satisfying around 25% of the country’s necessities [14]
In fact, Israel recycles about 90% of used water, which is about four times higher than that
recycled in any other country. Most of this reclaimed water is used for irrigation, while 10%
is used for environmental purposes (e.g., increasing river flow and fire suppression), and
5% is discharged into the sea. Shafdan, in Tel Aviv, is the largest WWTP in Israel (average
daily flow of about 360,000 m3/d in 2014) [14]. The treatment consists of an extended
aeration activated sludge system with biological nitrogen removal, producing a high-
quality effluent with average values of <6 mg BOD/L, <6 mg TSS/L, <6 mg TKN/L, and
<1 mg TP/L. This effluent is infiltrated into a sand aquifer with an average retention time
of 1 year, and it is then pumped and reused for unrestricted agricultural land application,
covering more than 70% of the irrigation needs in that zone [15].

Other examples to illustrate wastewater reuse opportunities are presented in Table 1,
which summarizes the main findings of several cities worldwide [16]. In all of these cases,
the most significant motivation for wastewater reuse is water scarcity, but there are also
concerns about preventing the pollution of water sources (by reducing the discharge of
untreated wastewater) as well as about the recovery of added-value products such as
energy and fertilizers. Although the proportion of wastewater reuse is relatively low in
some cases (between 5-50%), there are cities such as Aqaba (69%) and Kampala (100%),
which can serve as guides, opening prospects for other cities [16].

2.2. Industrial Wastewater Reuse

The use of reclaimed water in industrial applications is often limited to its use in the
same industry. The particularities of some industrial processes lead to the presence of
some compounds in the produced effluents, preventing their use in some applications. The
major benefits of wastewater reuse for the industries are economical, as reuse contributes to
the reduction of the costs of potable water consumption and additional effluent treatment
processes needed to fulfil the legal discharge limits, and social, because it increases water
availability in the surrounding community and increases the environmental awareness,
improving the social perception of the industry [17].



Int. J. Environ. Res. Public Health 2021, 18, 9466

50f 28

Table 1. Cities with wastewater resource recovery facilities. Adapted from [16].

Potential to

Wastewater Reduce
City Population On- Site Sanita- Wastewater Treated Energy Fertilizer Emissions from
tion/Sewer Wastewater
(Country) 2016 Service Treatment Reused Recovered Recovery Improved
Coverage Wastewater
8 Management
Aqaba o 100% o o 81,000 ton CO,
(Jordan) 194,000 10/90% 45M.L/d 69% 100% NO eq/year
Bangkok o 100% o o 638,000 ton CO,
(Thaiiand) 56M 60/40% 13BL/d 5% 62% YES eq/year
Beijing o 88% o o 1,044,000 ton
(China) 21.7M 5/95% 44BL/d 15% 45% YES CO; eq/year
Chennai o 70% o o 235,000 ton CO,
(India) 85M 100% 769 M L/d 49% 77% NO eq/year
Durban . 100% o o 438,000 ton CO,
(South African) 37M 84/16% 108 ML/d % 8% YES eq/year
Kampala o 100% o 114,000 ton CO,
(Uganda) 1.5M 60/40% 87ML/d 100% 227,000 kWh/y YES eq/year
Lima o 15% o 652,000 ton CO,
(Per) 10M 17/83% 240ML/d 5% Low NO eq/year

Some industries can directly reuse wastewater whenever it is clean enough for the
purpose for which it is being reused. For instance, the water used in cooling and heating
processes normally contains low levels of contaminants. Thus, its reuse in the same industry
for irrigation, washing, pH adjustment, or fire protection activities is feasible after a proper
disinfection treatment in order to remove hazardous microorganisms such as legionella [18].
Nevertheless, a high percentage of water used in industrial processes cannot be reused
directly and needs to be subject to a previous treatment. There are successful cases of
wastewater treatment for its subsequent reuse in different industrial sectors (Table 2).

Table 2. Industrial wastewater treatment processes aiming at water reuse.

Industrial Sector Wastewater Source Treatment Reuse of the Treated Water Reference
Mechanical filtration,
Aquaculture Fish tanks blolgglcal flltl‘atl.().n, . Refeed the fish tanks [19]
oxygenation, and sterilization
(ozone or UV)
Effluent from anaerobic Flotation, membrane
Brewery (beer) dicester bioreactor, ultrafiltration, and Drinking water production [20]
& reverse 0Smosis
Oil removal, activated sludge
Mixture of water process (with
Agro-food streams from vegetable pre-denitrification scheme), Irrigation of the own [21]
(horticulture sector) processing, cleaning sand filtration, membrane company fields
activities, and toilets ultrafiltration, and UV
sterilization
Grease removal pond,
Mixture of the powder anaerobic pond, and
Dairy (82%) and the butter membrane bioreactor Irrigation [22]

(18%) effluent streams

(ultrafiltration) with anoxic
and aerobic zones.

The land-based aquaculture sector is perhaps the most advanced sector in terms of
reusing water with the application of recirculating aquaculture systems (RAS), which
have been steadily developed over the past 30 years to minimize the water withdrawn,
to control culture conditions, and to allow waste streams to be fully managed [23]. Yet,
the recirculating aquaculture systems still need to address some challenges, such as the
complex and costly engineered system designs [24].



Int. J. Environ. Res. Public Health 2021, 18, 9466 6 of 28

Recently, the integrated Industrial-Urban Water-Reuse (IU-WA-RE) concept has at-
tracted great attention [25]. This approach aims to substantially increase water-reuse by
combining industrial and municipal wastewater flows. The high loads of wastewater
generated in industrial parks after being adequately treated can then be reused for the
irrigation of the surrounding urban areas, as municipal wastewater is usually not enough
to cover the water requirements for urban areas for infrastructural purposes [25].

2.3. Water Reuse Legislation

In Europe, only a small proportion of treated wastewater is reused (1100 million m3/year,
while the potential is around 6000 million m?/year), and the main application for its reuse
is for irrigation purposes [26]. In fact, treated wastewater can be an important water source
for agriculture, but its application should be carefully regulated to hinder the use of water
with insufficient quality that can later pose danger to human health. From 1980 to 2020, the
European Union has thus developed different directives of major importance for the water
sector to protect the environment and human health and to regulate the water cycle. The
first directives launched by the European Union aimed at protecting the environment from
the adverse effects of urban wastewater discharge. In 2000, the Council Water Directive
(2000/60/EC) highlighted the need for more sustainable water usage for the first time. It
was only in 2020 that the European Union launched the regulation on water reuse, stating
the minimum requirements for water reuse (Regulation (EU) 2020/741) [27]. However,
some authors have criticized that this regulation does not sufficiently cover relevant risks
to protect human and environmental health, and several key aspects were inadequately
addressed, for example, concerns surrounding contaminants of emerging concern, the
spread of antibiotic resistance, and disinfection by-products [28].

In the United States, there is a general framework under the Safe Drinking Water
Act [29] and the Clean Water Act [30] to regulate water reuse. In fact, the Environmental
Protection Agency (EPA) does not require or restrict any type of reuse, but the water stream
that is to be reused should be adequately treated to meet “fit-for-purpose specifications”
for its specific next use [31]. More recently, a National Water Reuse Action Plan (WRAP)
was developed, which included specific actions to improve the use of reclaimed water
in the nation, which only accounts for 1% of the water demand [32]. The latter indicates
that reuse can cover different applications apart from irrigation, such as potable and non-
potable water supplies, groundwater storage and recharge, industrial processes, onsite
non-potable use, saltwater intrusion barriers, and environmental restoration. The newly
proposed actions were classified into eleven strategic themes [33]. Among others, “Science
and Specifications” and “Technology Development” can be highlighted, where the salinity
of reused water is one of the main concerns because salts are normally not removed in
conventional WWTPs, and their presence further limits applications such as irrigation
(Table 3).

Table 3. Summary of some actions from the National Water Reuse Action Plan in the United States.

Science and Specifications Technology Development

Develop a list of constituents of concern and
acceptable levels (or ranges) in potable
water reuse.

Develop consistent approval processes and
standards for new treatment technologies.

Develop guidelines for reviewing and permitting  Research science and technology gaps for

fit-for-purpose reuse applications. onsite urban and stormwater reuse.
Research fit-for-purpose specifications and data Research management and use for brine
gaps for oil and gas produced wastewater. from reuse projects.

Develop a plan to manage and regulate high salt
loads and disposal options from reuse water.




Int. J. Environ. Res. Public Health 2021, 18, 9466 7 of 28

One of the states where the water scarcity forces water reuse is California. In this state,
the volume of recycled water used has more than doubled in the last two decades, but
water demand still exceeds supply [34]. If the energy use per water source is considered,
in California, the water produced by wastewater treatment is cheaper than that produced
from seawater or groundwater desalination systems [35].

Even though there are some constraints, the safe reuse of the treated wastewater, if
well-managed, can significantly reduce potable water demand, thus contributing to more
sustainable water use.

Australia is one of the regions in the world where water scarcity strongly influences
water reuse, as pointed out in the review by Radcliffe and Page [36]. These authors revised
the past, present, and future perspectives for water reuse in that country, highlighting the
strong influence of drought periods and policies that have been adopted. For example,